XCERRICZDHAZTZER BHRAICBED TR ICEBEL TSIV,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

1:10 Scale Radio Controlled .15 ENGINE POWERED 4WD Touring Car Series

PureTen GP 4WD FW-06 readyset (with KT-231P+) ¢

FCC CAUTION
Changes or modifications not
expressly approved by the party

responsible for compliance could
void the user’s authority to operate
the equipment.

<70Y k>
<Front>
<Vorne>
<Avant>
<Delantera>

<tYI—FVRYIZX >
< Center Gearbox >

< Die mittlere Getriebegehduse >
< Carter de différentiel central >
< Caja central >

<H—RtEA/N—>
<Servo Saver >
<Servo Saver >
< Sauve-servo >
< Salvaservos>

)
Syncro KT-231P+

<TIVIVTvEYTU—>
< Engine Assembly >

< Verbrennungsmotor >
<Moteur >

< Motor >

<U¥>

<Hinten >
<Arriere >
<Trasera>

<AARYIX>
@ < Radio Box >

<RC Box>

< Boitier radio >

< Caja de radio>

XTIV AGREE
INTENANCE MANUAL

Gm- -
=
>

THE FINEST RADIO CONTROL MODELS

(

ORI TIBICHIAL THD £T, AVTF Y AP/—Y DTIEDIRIC
SZILLTLREE N, XUTFYAPEITORNENLAIE. HELKSD
DOERFEIES U I —EREE TEBVEHDEZE W,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

.

~N
@A VT FYAPN—YIEY BERE. EXPEREELSBNELD
ICREMIFTRRE L,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites pieces du
chassis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algln repuesto.

KERBROH, FERAKELEETZHEMNH N ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No_ 33208

© Copyright 2021 KYOSHO CORPORATION /2 EMTin#i R 5
33208-MM02



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

M TICRERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
ii'% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAY 3 TROBBRWICIE. +REBLTIES W,

—RMETE
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FyMIA>TWRIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS/ HERRAMIENTAS INCLUIDAS|

7oev)—

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm, 2mm, 2.5mm, 5mm)
Hex wrenches (1.5mm, 2mm, 2.5mm, 5mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 5mm)
Clé allen (1.5mm, 2mm, 2.5mm, 5mm
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm

B+ RI0— (K. #H

Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

)
)

WSIARYTF
Needle Nose Pliers
2.5mm Flachzange
5mm Pinces plates

Alicates de punta fina

B+FLYF (K)
Cross Wrench (big)
Kreuzschlussel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

W=-v/){—
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

| )
Awl
Spitzahle

Phillips screwdrivers (sizes: L, M, S)

—F )

B\

===E=[l$“—-..;z;gsagg%;D

BAYS—FA47
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

N

HxIOyJ#l
Screw Cement
Schraubensicherung
Frein filet
Fijatornillos

SCREW
CEMENT

_J

No.36219

SPFA47ITvyy)—<—

SP KNIFE EDGE REAMER

REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

Scissors
Schere
Ciseaux

TAMIARET, BE ~15mmORBIFINTESZTETT,

No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

Unerl&Blich, niitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

[T 77777777 aiaiiim_]

Perfora agujeros desde 1 a 15mm.

W O LREEA
Rubber Cement
Gummi-Kleber
Colle a pneus
Cola de contacto

K| (EEIEER E

Poingon  <———

Punzén

I THEID;EE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M CORNC TERDOZ EISERELTLEE W,

O OHBEEE Fh. MEEEET B, ethietery gi‘(’:’r’]‘;g
@y FORBZEN DB, ﬂ - , O
XE—RR. FRABDELLS, SEVKDOBEEN, L) R | | Bon
W MO —F—HERE ) FTIEIELLIESI 0, % Correcto
O/ EBHRDT Y A XEEZRVNE S ICT Be
HMzSE(c L CHRLBASHELC B, V%
@TPERZfHDHDEEF - - - Wrong
fwHZHNEL THWBMEEINDET
BOCRE N, N Faisch
1R L., MRALHT ZETHDS & o auvais
ERNE MR D E T Mal

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@ Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Inrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.

No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

SEAEDRM: £
How to read the instruction manual: -*'BBEIJ E_xa_rnple _)
( Exemple Beispiel Ejemplo)

So funktioniert die Bauanleitung: (
Comment lire les instruction:
Cbmo leer el manual de instrucciones:

A ZOEETHIT2HH L Z DB, - - 1

B: WSS 0 &s. EE. EEE 78y MfARY Y 3> | Front Suspension

C: v NNDOEGIE. /IS—YRENL TSN Vordere Aufhéngung / Suspension avant / Suspension Delantero Sx1omm A&

TWET, Metal Bushing

D: BERTEE DY —IAEASTNTL 184 Laer st
f_gi\ N—ZICER U THI T EH TS A Casquillo Metélico 5x10x4mm

< ° oT4

A: Gives the name of the part being made and C +
the serial number of steps for assembling. AS ;\/

. _ai i FroEY

B: Small_parts name, full-size diagram and 25 King Pin
quantlty used. Achsschenkelbolzen

C: Parts in the kit are numbered. Vis & fusée

D: There are many symbols used throughout King Pin
the instruction manual. Note the symbols
when completing assembly. — ( —~ — » /& K | Jpp—s 4

oT4

A: Die Nummer der Baustufe sowie das zu A: Numéro de la plage de montage et le nom de A: Indica el nimero del Paso y la Parte a ser
bauende Teil werden angegeben. la piece a assembiler. montada.

B: Bezeichnung der Kleinteile, Diagramm in B: Nom des petites piéces, diagramme en taille  B: Nombre de piezas pequefias, diagrama en
Originalgroesse und verwendete Menge. réelle et quantité utilisée. tamano real y cantidad utilizada.

C: Die Teile des Modells sind nummeriert. C: Les piéces du kit sont numérotées. C: Las piezas del kit estan numeradas.

D: Die Bauanleitung enthaelt viele Symbole. D: De nombreux symboles sont utilisés dans le  D: Hay muchos simbolos utilizados en todo el
Bitte beachten Sie diese beim manuel d'instructions. Notez les symboles manual de instrucciones. Tenga en cuenta
Zusammenbauen. lors de I'achévement de I'assemblage. los simbolos al completar el ensamblaje.

MBAgIELbNTVWENY—Y Erklaerung zu den Symbolen in dieser Anleitung
Symbols used throughout the instruction manual, comprise:  Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones
é N
FEEUTHI TS, AEICER 2ty MEIZITS (BI),
Pay close attention here! Note the direction. 2 Assemble as many times as specified.
Vorsicht! Wichtiger Hinweis! Einbaurichtung beachten. X Sooft wie angegeben zusammenbauen.
Attention! Avis important! Notez le sens. Assemblez aussi souvent qu’indiqué.
Preste atencion. Fijarse en el dibujo. Repita las veces senaladas.
BIEAR. R~R, JIYRERD,
X Must be purchased separately! True-to-scale diagram. Apply grease.
Das Teil ist nicht im Bausatz enthalten! MaBstabsgetreue Darstellung. Fetten.
Doit étre acheté séparément! lllustration a I’échelle. Graissez.
Debe comprarse por separado. Dibujo a tamafio real. Aplicar grasa.
EARAU&LSICHEITS, AR, AR,
Assemble left and right sides the same way. For Right. L For Left.
Bauen Sie eine linke und eine rechte Seite. Rechts Links
Assemblez le c6té gauche comme le coté droit. Drolte Gauche
Realice el montaje de igual forma en ambos lados. Derecha Izquierda
[©) EHSODIRICHEIITS, X AIEI 3L SICHIITS, x¥OvIREES,
: Assemble in the specified order. (o] "3 Ensure smooth, non-binding movement when assembling. Apply threadlocker (screw cement).
©) In der angegebenen Reihenfolge zusammenbauen. 'l Das Teil muB sich leicht bewegen lassen. Verwenden Sie Schraubensicherungslack.
S~ d icA

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

R1ES,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

JLRIEBRITEEYT 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

/f?

La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

[CIzhvyb33,
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

RAEHY T B,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'excés.

Corte el sobrante.

Appliquer du frein filet.
Aplique liquido fijatornillos.

BHEERTEEY %,

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.




70> k7% 2L/ Front Axle / Die Vorderachse

Arbre rigide avant / Eje Delantero

2x11mm EY
Pin  Stift
Axe 2x11mm  Pasador

1-S32612

2.6x12mm(F/H e ~N 5x10x02mm >4
) D VS003 /92051 Shim

Unterlegscheibe
2x11mm Rondelle de callage

NI - @ Arandela
N ATty Y 2

FI7YVaA vk
Differential Shaft
Welle Differential
Noix de cardan
Salida diferencial

1-S32612
2.6x12mm(F/H)

VS003 /92051
2x11mm XVZ012 /96648
5x10x0.2mm

| VS102
VS001 VS003 5:0 ”””””” 2
% VZ012 / 96648 N N~ d

5x10x0.2mm

2.6x12mm B EX
F/H Screw

U%\U SK Schraube
-

VS003 / 92051 Vis F/H 2.6x12mm

2x11mm

vsoo1 AR C— Y 2
Substitute parts number
Artikelnummer des Ersatzteils
Numeéro de piece de remplacement

X VZ012 /96648
5x10x0.2mm

Numero de piezas de sustitucion
VS003 %

5mm Oy >4

O-ring P5

1)475 7 / Rear Differential / Hintere Gear Differential O-Ring P5

re s . N . . Joint thorique P5
Différentiel Arriére / Diferencial Trasero Junta Torica P5

Vs003 Q? VS001-01 o | ,,,,,,,,,,,,,,,,,,,,,,, 2
2x11mm EY
Pin  Stift
O o/ Axe 2x11mm  Pasador
X VZ012 /96648 ) 2

VZ012
= 5x10x0.2mm 4x8x02mm YL\
@/ Shim

2 .

VZ012 / ORGO5 Unterlogsaheibe

N ondelle de callage
- N 5mm Arandela

S vsool | () 2

| %VZ012 /96648

VS001 5x10x0.2mm
e
O\\ . ;/28(?50‘?/ Q\ 2 V8002 5x10 x 0.2mm ghA
/j@\ (0 2 bxtemm(EH) irprts
N .
VS003 / VZ012 \ —

Arandela
_ \ﬁ\ ************************* g
92051 u Vi
2x11mm - 4x27mm ¥ 7k
< \kvx/ T Snatt Welle
VZ012 Axe 4x27mm  Eje 4x27mm

N 1

%VZ012 /96775 VZ012 97001 x¢vz012/96775

4x27mm 4x8x0.2mm FIYVaqA vk

4x8x0.2mm Differential Shaft
1-8S32612 Welle Differential

2.6x12mm(F/H Noix de cardan
™ ( ) VS003 Salida diferencial

O U2DEYYAVAALEET 3BEI o) R >
REEBDET, (BIF) @ g:

Required when changing from grease to silicone oil )
(Sold Separately). 26x12mm S EX
F/H Screw

Erforderlich beim Wechsel von Fett zu Silikondl
SK Schraube

VS003 /92051
2x11mm \
L HD

X VZ012 / 96648 / - J\
5x12x0.15mm VZ012

VS001 VS003 )

(nicht im Baukasten enthalten). Vis F/H 2.6x12mm

Tornillo 2.6x12mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 4
YUavAALIL [;

Sticone Ol | ¢ fxag /¢ —v 2

SilikonOl .

Huile de silicone Substitute parts number

Aceite silicona Artikelnummer des Ersatzteils
Numéro de piéce de remplacement

Numero de piezas de sustitucion

Nécessaire lors du passage de la
graisse a I'huile de silicone
(vendue séparément).

Requerido cuando se cambia de
grasa a aceite de silicona
(se vende por separado).




3 2AE—RKZX w3 /2 Speed Changer
2-Gang-Getriebe / Boite de vitesse / Cambio 2 velocidades

1-S22610 / VS005
VS005 ﬁ/ 2.6x10mm(Cap)
\ﬁ 0

VSW030-01 \%

VS005
s
!! | £/vsoos
| AN VS032

VS005

* VSWO030-01
%/

|
VS005
ol

1-S22610 / VS005
2.6x10mm(Cap)

@ 1-S22610/ VS005

2.6x10mm(Cap)

@ 1-522610 / VS005
2.6x10mm(Cap)

) 26mm* vy FER%EVS005 HT—Ic

HIcBETLHIAHS3EERDZ5H B,

Tighten 2.6mm Cap Screw to VS005 Collar till the
screw stops, and unscrew 3 rounds, then
please set up according to the track condition.

2,6 mm Schraube komplett einschrauben, dann
3 Umdrehungen wieder herausdrehen. Die Fein-
justierung muss auf der Strecke erfolgen.

Serrer fermement la vis BTR de 2,6mm de la
bague VS005, puis dévisser la de 3 tours puis
ajuster selon la piste.

Apriete el Tornillo allen 2.6mm al casquillo VS005
hasta que el tope, ahora afléjelo 3 vueltas
y ajuste segun las condiciones de la pista.

1-S33006 / FM359
3x6mm(F/H)

VS119

1-833006 / FM359
3x6mm(F/H)

VS027

BRGO004
8x14x4mm

% 1-S33030 / VS004
3x30mm(F/H)

o
—
o
BRGO002
5x8x2.5mm
BRG002
5x8x2.5mm
VS008B
VS004
v
_—
BRGO001
5x10x4mm

1-S54004 / VS032
4x4mm

4x4mm Y REX
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

26x10mm ¥+ v FER
Cap Screw
Inbusschraube
Vis

3x6mm HYIEZX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[: Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 3

3x30mm H¥IEX
F/H Screw
SK Schraube
Vis F/H 3x30mm
Tornillo 3x30mm F/H

D\\\HHH\\HH\\NM\\HHN\MNNHNMHHH| ******* 2

5mm O—2—
Roller Roller
Bille Casquillo

2.6x3x55mm HhI—
Collar
Bague

Gleitlager
Casquillo

2ERAT I
2 Speed Spring  Feder
Ressort  Muelle

2x8mm £V
Pin  Stift
Axe 2x8mm  Pasador

5x8x2.5mm R7ZUVY

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

8x14x4mm 7Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

5x10x4mm 7Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

O Ton@Eicty EREBAET 2.

Firmly tighten the set screw onto
the flat surface.

Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.

Vissez les vis type BTR sur les
méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

X RE/N—YRE
Substitute parts number
Artikelnummer des Ersatzteils
Numéro de piece de remplacement
Numero de piezas de sustitucion

5



7L —= / Brake
Bremse / Frein / Freno

Vs

L

6.5mm
-

1-S03012
3x12mm

0 10mm

IF133

VS012B

VS012B

Y% —FVTRv T X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

1-S53003 / VS012B
3x3mm \g
| L

0 10mm

"

VS102
Ty
@é
1-W260705 / VS119
2.6mm »
1-S02604 / VS119 92051

2.6x4mm 2x11mm

1-S02604 / VS119
2.6x4mm

1-W260705 / VS119
2.6mm
= —

\92051
2x11mm

Y% —FVRv X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

|

:

i
-

I\

VS053B

i

1-$33010TP iﬁ

3x10mm(TP F/H)

g g7 3x10mm(TP F/H)

1-S33010TP

TJL—Fyv 7k
Brake Shaft
Bremsewelle

Axe frein

Eje freno

TJL—FER~Y
Brake Piston
Bremse Kolben
Piston frein
Piston freno

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

ffffffffffffffffffffff

(A)

+
Top
Oben
Haut
Arriba

1

3x3mm v hEZR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

26x4mm EX
Screw
LK Schraube
Vis 2.6x4mm

(Um Tornillo 2.6x4mm
26x7x05mm Tvy—
Washer

Scheibe
Rondelle 2.6mm

@ Arandela 2.6mm

2x11mm £
Pin
Stift
Axe 2x11mm
Pasador

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H



7 277 ') | Steering
Lenkung / Direction / Direccion

1-S02608TPB  [REAY
2.6x8mm(TP) 4

1-S02608TPB
2.6x8mm(TP)

Delantero Q

VS015

VS017

2.6 x8mm TPE'X
TP Screw
LK Treibschr
Vis TP 2.6x8mm

Tornillo 2.6x8mm TP
i

58mm EOR—/L
Pillow Ball
Kugelschraube
Rotule 4.8mm
Rétula 4.8mm

Y—REeAN\—Fv K~

——|

Servo Saver Nut
Servosaver-Mutter
Ecrou de sauve servo
Tuerca salvaservos

24mm =

Y—REeAN\N=XTFY Y
Servo Saver Spring
Servosaver-Feder

Ressort de sauve servo
Muelle salvaservos

+
Top
Oben

Haut
[ 1] ama

or= ¢
H Front
Vorne
Avant

Delantero

S O —] ©

T 7)1 Steering
Lenkung / Direction / Direccion

0 97038
(O 97008-15

97038

‘ 97008-25B
@
aN

10mm

3x15mm 7Y ¥ X5 7)LOvYR
Adjustable Rod

" 14.5mm |

Gewindestange
Biellette reglable
Tirante ajustable

3x25mm PV ¥ XY TIOYR
Adjustable Rod
Gewindestange
Biellette reéglable
Tirante ajustable

5.8mm 7R—JLT> RS (97038)
Ball End S (97038)

Kugelpfanne S (97038)
2 Chape S (97038)
X Roétula S (97038)

58mm R—JLT> R (LA43)
Ball End (LA43)
Kugelpfanne (LA43)
Chape (LA43)
Roétula (LA43)

(BELEXY:Ix SR
The side with the step is a
reverse screw.
Die markierte Seite hat
ein Linksgewinde.
ThLe c6té avec le déport
est le pas inversé.

Lado con rosca inversa.




E 277 ') | Steering ﬂ

Lenkung / Direction / Direccion 3x8mm HSEX

F/H Screw
SK Schraube

1-S33008 Vis F/H 3x8mm
3x8mm(F/H)

3x10mm YIS EX
F/H Screw
SK Schraube
Vis F/H 3x10mm

3x10mm E'R
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm

,,,,,,,,,,,,,,,,,,,,,,,,

5.8mm EEfFR—)L
Flange Ball
Kugel mit Bund
Bille de rotule

[j:l Rotula

5x8x25mm X% )L
Plastic Bushing
Kunststofflager
Palier plastique

@ |:| Casquillo plastico

————————————————————————————————————————————————————————————— 3x25mm v hER

Set Screw
Gewindestift

1-N3024 Vis BTR 3x25mm

3mm Prisionero 3x25mm

h 3mm vk
Nut

1-853025 1-803010 Eoro

‘ Ecrou
3%x25mm \é/@ 3x10mm Tuerca 3mm

\S

0 10 20mm

3x10mm(F/H)




1 0 70y ~FRy o X/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmisién Delantero

a

<70VHhE>
< Front >
< Vorne >
< Avant >
< Delantero >

Eﬂ\ |

BRGO008
12x18x4mm

$*VS002 / 96646 Q
12x18x0.2mm

o

)
@

$$96643

R

2x11mm

; )
92051 / VS018 »

‘/} ~
VS018
BRG002

5x8x2.5mm

BRGO001
5x10x4mm

$¢VS002 / 96646 Q
12x18x0.2mm

BRGO008
12x18x4mm

1 1 70> hFRwy & Z / Front Gearbox / Vorderes Getriebegehause
Carter de différentiel avant / Caja de transmision Delantero

0 10mm

1-S43015TP

3x

1-S54008
4x8mm

15mm(TP)

VS111
€

1-S43015TP —|
3x15mm(TP)

Omm

1-533010TP ﬂw
3x10mm(TP F/H)

1-S43015TP
3x15mm(TP)

1-S43015TP

3x15mm(TP)

VS111

VS019

2x11mm £
Pin
Stift
Axe 2x11mm
Pasador

5x8x25mm X7 YV

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

7YY
Ball Bearing
Kugellager

5x 10 x 4mm

12x 18 x4mm RF7Yv o
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

12x 18 x 0.2mm DN

Shim
Unterlegscheibe
Rondelle de callage

Arandela

5x8x0.5mm ¥ A
Shim
Unterlegscheibe
Rondelle de callage

Arandela
,,,,,,,,,,,,,,,,,,,,,,,,, 1

(A} C RN D
ZHET B,
Adjust the backlash with the shims.
Spiel mit den Distanzscheiben justieren.
Ajuster le jeu avec les rondelles.
Ajustar la holgura con las arandelas.

X ARBN—YRE
Substitute parts number
Artikelnummer des Ersatzteils
Numéro de piece de remplacement
NUmero de piezas de sustitucion

3x15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂmmmmmm ——————————————————— 4

3x10mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

4x8mm v hER
Set Screw
Gewindestift
Vis BTR 4x8mm
Prisionero 4x8mm



1 2 7RAY MY IR 3/ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

VS020
VSWO006
BRGO014

3x12mm E'R
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

—————————————————————— 2

amm TV IfFOVF Y
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

2x11mm £~
Pin
Stift
Axe 2x11mm
Pasador

58mm EOR—/L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Roétula 5.8mm

9mm EOR—ILF vk
Pillow Ball Nut
Kugelschraube
Ecrou de rotule
Prisioneros 9mm ajuste mangueta

3x57mm ¥ ¥ 7k
Shaft
Welle
Axe 3x57mm
Eje 3x57mm

AL YT (5mm)

Hex Wrench (5mm)
Sechskantschliissel (5mm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

NAL Y F (2.5mm)

Hex Wrench (2.5mm)
Sechskantschlissel (2.5mm)
Clé Hexagonale (2.5mm)
Llave Allen (2.5mm)

veo1s 10x15x4mm
ﬁ\ -
VS021
MR
—0 )
P
s N S 1284B
2 /‘VQ 1« 5.8mm
VS020 i ‘ o=
1-503012 1284B VS020 Q) T 97029
3x12mm 5.8mm Q}, ﬁ 9mm
@ @ VS020 /
>
\ @Q VZ210B
VZ005 Qj 2 N
Q
2w
VZ005 BRGO006 e
6x12x4mm K O,
AN
92051
X Q
G 2x11mm
R B
/ \__Vs102 \\
97029 f(
/
9mm /§ @ U
Y2
/71!
/1 VS020/
S/, vzzioB
/!
/1
/1
r
VS019 S A
/
______________________________ / N,
3.5mm

9mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 9mm
Rétula 9mm

© (rmm

6x12x4mm RF Yy
Ball Bearing
Kugellager
Roulements a billes

Rodamiento
,,,,,,,,,,,,,,,,,, 2

10x 15x4mm X7 U2
Ball Bearing
Kugellager
Roulements & billes
Rodamiento

OLov—2
Marked “L”
L links markiert
Marqué “L”
"L" derecha

B®rov—2
Marked “R”
R links markiert
Marqué “R”
"R" derecha



1 3 70> b AR2 237/ Front Suspension / Vordere Aufhédngung
Suspension avant / Suspension Delantero

1-S33010TP
3x10mm(TP F/H)

E2.5

1-E025 / VS021

1 4 70> MY AR> 23>/ Front Suspension / Vordere Aufhdngung
Suspension avant / Suspension Delantero

1
\

=
o
i

e

=

1-S33015TP
3x15mm(TP F/H)

1-833015TP
3x15mm(TP F/H)

3x10mm TPHSEZX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
W ,,,,,,,,,,,,,,,,,,,,,,,,, 2

E25 EYUVY
E-ring
E-Ring E2.5
Clips 2.5mm

3x15mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm

702 M ULIVSO19E R T T
Uy 7L—kVS11208F 5
TR2HEIEROBAEHIB,

Cut off the shaded portion if the
Front Bulk VS019 interferes with
the Steering Plate VS112.

Markierten Bereich ausschneiden,
falls die Lenkungsplatte den
Getriebekasten beruehrt.

Découper la partie grisée si la
cellule avant VS019 interféere avec
la platine de direction VS112.

Cortar la zona oscurecida si la caja
delantera VS019 contacta con la
Placa de Direccion.

ORIESPLTVEERE LS B,

Securely tighten the screws that
were only temporarily installed
earlier.

Schrauben jetzt gut festziehen,
die zuvor nur provisorisch
eingedreht waren

Fixer temporairement ces vis !

Fije los tornillos que habian sido
apretados de forma provisional.

11



E-Ring E2.5
Clips 2.5mm
Clip E2.5

Axe 3x39mm
Eje 3x39mm

3x39mm ¥ 7k
Shaft
Well

il

Il

70> b AR2 237/ Front Suspension / Vordere Aufhédngung

Suspension avant / Suspension Delantero

1-E025 /VS114

1-E025 /VS114

E2.5

VS020

12



J\>JX—/ Bumper / StoBstange
Pare-choc / Parachoques

VZ007

97016B
1-S03010TP
1-N3024 3x10mm(TP)
3mm
VZ007

1-S03010TP
3x10mm(TP)

I
(7 e

=

5 (0

V45

I

i(ooooooaoo

(OOOOOQQQQ

97016B

1-S03010TP

3x10mm(TP)

1-S03010TP
3x10mm(TP)
1-S33010
3x10mm(F/H)
N 1-823015
1 7 U ¥Ry U X/ Rear Gearbox / Hintere Getriebegehéuse 1-S03015TP 3, 451m(Cap)
Carter de différentiel arriére / Caja de transmision Trasera 3x15mm(TP)

BRGO008

1

2x18x4mm

VSO01

-
92051 /VS018

2x11mm >:<96;E fé
° //'%

N
VS002

BRGO001
5x10x4mm

BRGO002
5x8x2.5mm

VS025B

X VS002 / 96646
12x18x0.2mm

S

A

<YUVH >
< Rear >

< Hinten >

< Arriere >

< Trasero >

S

X VS002 / 96646
12x18x0.2mm

A

=

BRGO008
12x18x4mm

1-S03006
3x6mm(R/H)

VS025B

3x10mm TPE'R
TP Screw LK Treibschr
Vis TP 3x10mm  Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m

3x10mm ¥ EX
F/H Screw  SK Schraube
Vis F/H 3x10mm  Tornillo 3x10mm F/H

FAOYF Yk
Nylon Nut  Kunststoffmutter
Ecrou nylon Tuerca Nylon

3x6mm EXR
Screw RK Schraube
Vis 3xémm  Tornillo 3x6mm

[ Jomm

3x15mm TPE'R
TP Screw LK Treibschr
Vis TP 3x15mm  Tornillo 3x15mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m —————————————————— 2
2x11imm £

Pin  Stift

Axe 2x11mm Pasador
— T 1

5x8x25mm X7 Uy
Ball Bearing Kugellager
Roulements a billes  Rodamiento

5x10x4mm X7 YT
Ball Bearing Kugellager
Roulements a billes  Rodamiento

12x18 x4mm 7>
Ball Bearing Kugellager
Roulements a billes  Rodamiento

12x18x0.2mm ¥ L
Shim  Unterlegscheibe
Rondelle de callage Arandela

5x8x0.5mm LA
Shim  Unterlegscheibe

@ |l Rondelle de callage Arandela
,,,,,,,,,,,,,,,,,,,,,,,,, 1

FrvTER
Cap Screw Inbusschraube
Vis  Tornillo allen

3 x 15mm

OrsazEzc, Nvsovyva
EHET B,
Adjust the backlash with the shims.
Spiel justieren, wie dargestellt.
Ajuster le jeu avec les rondelles.
Ajustar la holgura con las arandelas.
¥ ARBN—YRE
Substitute parts number
Artikelnummer des Ersatzteils
Numéro de piece de remplacement
NUmero de piezas de sustitucion

13



1 8 7Y X3/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

©

y © —( 0

10mm >

5mm 1 © 8.5mm
A
| ¥~
rssi0s \

97008-20

VZ202B
BRGOIA\ BRGO006 \
10x15x4mm O
6x12x4mm 7 B

9mm

rrr
@ 8020 /VZ210B

N N
h \ ((@

92051 /VZ013 1-N4056FN
2x11mm 4mm

2

N

NAEL Y F (5mm)

Hex Wrench (5mm)
Sechskantschlissel (5mm)
Clé Hexagonale (5mm) 0
Llave Allen (5mm)

NEL Y F (2.5mm)

Hex Wrench (2.5mm)
Sechskantschlissel (2.5mm)
Clé Hexagonale (2.5mm)
Llave Allen (2.5mm)

10mm

—_——— - e e e e e ==

amm TSV IFFAAYF Y H
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

2x11mm EY
Pin  Stift
Axe 2x11mm  Pasador

58mm EOR—)L
Pillow Ball  Kugelschraube
Rotule 5.8mm  Roétula 5.8mm

9mm EOR—ILF vk
Pillow Ball Nut
Kugelschraube
Ecrou de rotule
Prisioneros 9mm ajuste mangueta

o] -

IRA—=ILv T~
Wheel Shaft Welle Felge
Axe Roue Salida rueda

9mm EOR—/L
Pillow Ball  Kugelschraube
Rotule 9mm  Rétula 9mm

© (-

4x8mm v hER
Set Screw  Gewindestift
Vis BTR 4x8mm  Prisionero 4x8mm

6x12x4mm RFZUYvY
Ball Bearing Kugellager
Roulements a billes  Rodamiento

10x15x4mm RF7U> o
Ball Bearing Kugellager
Roulements a billes  Rodamiento

3x20mm FYvRAYTILOYR
Adjustable Rod Gewindestange
Biellette reéglable Tirante ajustable

5.8mm R—JLT> R (LA43)
Ball End (LA43) Kugelpfanne (LA43)
Chape (LA43) Rotula (LA43)

(AELELY I =N

The side with the step is a
reverse screw.

Die markierte Seite hat ein
Linksgewinde.

ThLe c6té avec le déport est
le pas inversé.

Lado con rosca inversa.

G TorEER,
Use the holes on the bottom.
Unteres Loch waehlen.
Utiliser le trou du bas.
Utilice los agujeros de la parte inferior.



1 9 7Y X3/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

24T v T R
Swing Shaft
Halbwelle
Cardan

Palier

i@

3x59mm ¥ v 7k~
Shaft
Welle
Axe 3x59mm
Eje 3x59mm

VS025B 1-S33010

3x10mm(F/H)

VZ210B

1-S33010
3x10mm(F/H)

') %"~ )X— X 7— / Rear Shock Stay / Hintere Dampferbriicke

Support amortisseurs arriere / Soporte amortiguadores trasero

1-S03010TP

3x10mm(TP)
1-533010TP 1-S03010TP
3x1 Omm(TP F/H) 3x10mm(TP)

58mm EOR—/L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Roétula 5.8mm

3x10mm ¥ EX
F/H Screw
SK Schraube
Vis F/H 3x10mm

O toR=EER,
Use the uppermost holes.
Oberstes Loch waehlen.
Utiliser le trou le plus haut.
Utilice los agujeros superiores.

OHox—2
Marked “H”
H links markiert
Marqué “H”
"H" derecha

3x10mm TPHSEZR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

15



2 1 A>3/ Rear Suspension / Hintere Aufhdngung 1-S02608TPB
Suspension arriére / Suspension Trasera 2.6x8mm(TP) 3x10mm TPH5ER
TP F/H Screw
SK Treibschraube
VS111 | Vis TP F/H 3x10mm
\@ [ Tornillo 3x10mm TP F/H

2.6 x8mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x8mm

Tornillo 2.6x8mm TP
ﬂa\\\:\\\\\\:\\\\\\\\\u **************************

1-833010TP
1-833010TP 3x10mm
3x10mm(TP F/H) (TP F/H)
1-833010TP
1-833010TP 3x10mm(TP F/H)

3x10mm(TP F/H)

YUY RFT 1~ K~/ Rear Body Mounts / Hinteres Karrosseriestiitzen

Fixations de carrosserie arriere / Soportes de carroceria Trasera

3x10mm TPE'R
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

i 2

1-S03010TP
3x10mm(TP)

1-S03010TP
3x10mm(TP)

97016B

97016B

16



23 2FF7 U THY—iR/ Steering Servo
Lenkservo / Servo de direction / Servo de direccién

1-S03010TP
3x10mm(TP)

82274

AFT7 ) IY—R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

1-S03010TP
3x10mm(TP)

3x8mm

24 H—mR+t-/\—/ Servo Saver/ Servo Saver
Sauve-servo / Salvaservos

VS112

1-S03010TP
3x10mm(TP)

1-S03010TP ) -

3x10mm(TP) (

82274

20y ML —R
Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

S

1-S03010TP
3x10mm(TP)

AFT7YI =R
Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

1-S03010TP

V 3x10mm(TP)

1-S03010TP
3x10mm(TP)

58mm EOR—/L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

O W100FE= 21—k SILEEK
abtd,

Neutral position must be at a
10 degree angle as shown in
the drawing.

In der Neutralposition mufl der
Servohebel einen Winkel von
10 haben, siehe Skizze.

La position du neutre doit avoir
un angle de 10° comme indiqué
sur le schéma.

La posicion neutral debe estar a
10° tal y como muestra el dibujo.

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

17



25 A4 F | Switch / Schalter
Interrupteur / Interruptor

1-542008 ]
2x8mm(R/H)\E 5 |
(8) (Black)(Schwarz) \

(Noir)(Negro) ‘

=

%1-842008

)

2x8mm(R/H)
(8R) (Silver)(Silber)
\ (Argent)(Plateado)

i

S
X
=

=)

82142
AA1YF
Switch
Schalter
Interrupteur
Interruptor

26 X AR X/ Radio Box
RC Box / Boitier radio / Caja de radio

1-S02608TPB /?

2.6x8mm(TP)

2% 1-S02618
2.6x18mm(TP)

VS112

%1-502618
2.6x18mm(TP)

27 X AR X/ Radio Box
RC Box / Boitier radio / Caja de radio

BHRY I ZOIART 5 —

Battery box connector
Akkustecker
Prise du boitier d'alimentation

Conector portapilas =
7 o~ 0
82141
ZEHAEMRY 7 X

Receiver Battery Box
Empfaenger-Batteriebox
Boitier porte piles de réception
Portapilas

82135
ZlEH
Receiver
Empfanger
Récepteur
Receptor

VTt
Antenna
Antenne
Antenne
Antena

18

2x8mm EX
Screw
RK Schraube
Vis 2x8mm
Tornillo 2x8mm

K\“l\\\\\\\\\l\ —————————————————————————— 2

XA~ B
Substitute parts number
Artikelnummer des Ersatzteils
Numéro de piece de remplacement
NUmero de piezas de sustitucion

2.6 x8mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x8mm

2.6 x 18mm TPE'XR
TP Screw
LK Treibschr
Vis TP 2.6x18mm
Tornillo 2.6x18mm TP

O Y—Ra—REET,
Thread servo cord through.
Servokabel durchfuehren.
Passer les cables des servo ici.
Pasar los cables tal y como
se indica.

X RE/N—YRE
Substitute parts number
Artikelnummer des Ersatzteils
Numéro de piece de remplacement
Numero de piezas de sustitucion

(BRETEEE ="
Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

VCC:
AAYFIARTH —
Switch Connecter
Steckvorrichtung
Connecteur d'inter
Conector interruptor

CH1:

2FFIVY CH2:

g 20y kL
Steering Servo H—R
Lenkservo' . Throttle Servo
Servo de direction  Gasservo

Servo de direccion  ggryo de gaz

Servo de Gas



28 X HR v Z | Radio Box %,
RC Box / Boitier radio / Caja de radio ol

VS112

1-S03010TP
3x10mm(TP)

1708B
FoTFINAT
Antenna Tube
Antennenrohr
Tube d’antenne
Tubo Antena

29 X 7L — K / Radio Plate
Die Radioplatte / Platine radio / Bandeja de Radio

1-S03012TP
3x12mm(TP)

1-S33010TP
3x10mm(TP F/H)

1-S03012TP
3x12mm(TP)

e

3x10mm TPE'R
TP Screw
LK Treibschr
Vis TP 3x10mm

O 7r75a—REET,
Thread antenna cord through.
Antenne durchfuehren.
Passer le fil d'antenne ici.
Pasar el cable de antena

3x12mm TPER
TP Screw
LK Treibschr
Vis TP 3x12mm

3x10mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
W ,,,,,,,,,,,,,,,,,,,,,,,,, 2

OH<T REHLTLESD,

Use the screws that were
tightened temporarily
in Step El.

Schrauben aus Baustufe [El
verwenden.

Fixer les vis qui étaient
temporairement fixées
a l'etape El.

Utilice los tornillos apretados
de manera provisional en El.

19



72w F, X 77—/ Clutch, Muffler / Kupplung, Resonanzrohr
Embrayage, Echappement / Embrague, Escape

1-N3037F
3mm

= f f

IFW53 /|
svzwes1-218 \O70%3

I

I

I

BRGO001 .

() 1-W500805  5410x4mm /(@ !
5x10x0.2mm — !
BRGO11 |

1-503008 m )\ St 8x12x3.5mm 1
I

|

I

3x8mm —
\W@/ xvziteas Vo058

1-N3037F
3mm

% 97015
VS115

74033
KE15SPTYYva1zwyh
KE15SP Engine Unit
KE15SP Verbrennungsmotor
KE15SP Moteur

KE15SP Motor

1-S23025
3x25mm(Cap)

O vsazzc. Hy=R%ET 3.,

Adjust the play by changing the
number of shims.

Das Spiel anpassen, indem Sie die
Anzahl der Unterlegscheiben &ndern.

Ajustez le jeu en changeant le
nombre de cales.

Ajuste el juego cambiando el
numero de calzas.

I >3/ Engine

1-S23010
Verbrennungsmotor / Moteur / Motor 3x10mm(Cap)
1-S23010
3x10mm(Cap)

IVIYT7yEyIU—
Engine Assembly
Verbrennungsmotor
Moteur

Motor

‘ooaoooao
O

=

1-S03006

3x6mm
VZ086
3x6mm VZ086 / 1-S33008
3x8mm(F/H)
0 10 20 30 40mm

92971B / 1-S54004
4x4mm

(7 VZ086 / 1-S53003

3x8mm EX
Screw LK Schraube

5x10x 4mm N7 Y25
Ball Bearing Kugellager
Roulements a billes  Rodamiento

8x12x3.5mm X7 Uvy
Ball Bearing Kugellager
Roulements a billes  Rodamiento

5x10x0.2mm Tv ¥ —

: Washer Scheibe

Rondelle 5mm  Arandela 5mm
3x25mm Fv v FEX

Cap Screw Inbusschraube
Vis  Tornillo allen

-2

TIVIRFY N
Flange Nut  Mutter m. Bund
Ecrou épaulé Tuerca con collarin

3mm

X ARBN—Y RE
Substitute parts number
Artikelnummer des Ersatzteils
Numéro de piece de remplacement
NUmero de piezas de sustitucion

3x3mm v hEX
Set Screw  Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

4x4mm Y hER
Set Screw  Gewindestift
Vis BTR 4x4mm  Prisionero 4x4mm

e 1

3x6mm EX
Screw LK Schraube

3x8mm YIEX
F/H Screw  SK Schraube

Vis F/H 3x8mm  Tornillo 3x8mm F/H
I ,,,,,,,,,,,,,,,,,,,,,,,,,,, 1

3x10mm Fv v FEX

Cap Screw Inbusschraube

O®KP0TEMED > TEET 2.

Tighten the screws with one
sheet of paper inserted
between both gears.

Legen Sie vor dem Festziehen
der Schrauben ein Stlck Papier
zwischen beide Zahnrader.

Serrez les vis en insérant une
feuille de papier entre les dents
des pignons.

Apriete los tornillos colocando
un trozo de papel entre la
corona y el pifion.




20wy MUY >4 — ] Throttle Linkages 0 10mm

Gasgestange / Tringlerie de gaz / Varillaje de gas lum.mum' ax3mm vy kEZ

Set Screw
Gewindestift
Vis BTR 3x3mm

1-542008TP 1 PSS ;
2x8mm(TP)

2x8mm TPEX
96183BL TP Screw

\ ¥ aAvFa—7 (5mm) \L/K TTrsigsghr
ili s Xemm
e-i S!I!Cone Tube (Smm) Tornillo 2x8mm TP

Silikonschlauch (5Gmm) | [ <o 1

Durite de silicone (5mm) )

Tubo silicona (5mm) 2mm A b /8—
Stopper
Stellri

VS104 N 1-S53003 Ar?etrtl)r;g

3x3mm Prisionero

VS"”/Q% Xaln ©@[Of L

Uy —=I 2RIV
Linkage Spring
Gestange Feder
Ressort Tringlerie
Muelle Gas

IAAAAAAAAAAAAARANY --- == ----------- 1

20y kLY yr—yay R
Throttle Linkage Rod
Drosselgestaenge

Tringlerie de gaz

Varilla de gas

VS§120

VS104

[ T
ffffffffff 1
JL—FAv R
Brake Rod
Bremsgestange
Tringlerie de frein
Varilla de freno
|
—————————— 1

20wy LY >4 —3 ] Throttle Linkages

Gasgestange / Tringlerie de gaz / Varillaje de gas 1-S03008 3xsmm EZ
Screw

3xgmm \ﬁ LK Schraube
Vis 3x8mm

o6183BLY Y IV F1—T

156mmic v b

Cut the 96183BL Silicone Tube
to 156mm Length.

Silikonschlauch 96183BL auf
15mm ablangen.

Découper une longueur de 15mm
de la durite silicone 96183BL.

Corte el tubo de silicona 96183BL
con una longitud de 15mm.

/QQQQQOQQ
T—_
=
-
'3
L=
=)
W
1X
L ®
1
1
1
1
1
1
-

/5

21



3mmOY >y
O-ring P3  O-Ring P3
Joint thorique P3  Junta Térica P3

34 RIS >0, W8 F 21— 1 Fuel Tank, Fuel Tube
Der Tank / Réservoir Durites / Deposito y tubos

1-S03010TP
3x10mm(TP)

| 1-N3033N
& amm

3x10mm TPHZEXR
TP F/H Screw SK Treibschraube
Vis TP F/H 3x10mm  Tornillo 3x10mm TP F/H

VS113B

3mm FAAYFY
Nylon Nut  Kunststoffmutter
Ecrou nylon  Tuerca Nylon

04%:

3x10mm TPE'X
TP Screw LK Treibschr
Vis TP 3x10mm  Tornillo 3x10mm TP

[ e 1

OipF1—75T VIV E
N7o—lcdbEThYNT S,
Cut the fuel tubing to the proper

length, as shown in the drawing.
Treibstoffschlauch zuschneiden,
wie dargestellt.
Découper les durites a la bonne
longueur comme indiqué.
Cortar los tubos con la medida
indicada

58mm R—/LT> K (L)

1-S33010TP BallEnd (L) Kugelpfanne (L)
3x10mm(TP F/H) Chape (L) Rotula (L)
,,,,,,,,,,,,,,,,, 2
FYN—=2 v Tk
%> JX—/ Shock Absorber / StoBdampfer Shock Shaft ~ Kolbenstange
Amortisseur / Amortiguador Tige d'amortisseur  Eje amortiguador
| [T o ------- 4
~ I
@70 A @B R—ILTYR(S)
I For Front For Rear Ball End (S) Kugelpfanne (S)
| Vorne (@ @ Hinten Chape (S) Rotula ()
| Avant Arriére
VS8 ! Delantero ‘ ' Trasero @ ffffffffffffffffffffff 2
! I
! vst118/ QJ y LA43/VS118 s )
I FA554-1 Shock Collar  StoBdampfergleitiager
ORGO03 : Bague Amortisseur Casquillo
3mm |
O 4
: [ J=AN::
VS118 | X2 For Front 3mm oYU >4
| Vorne O-ring P3  O-Ring P3
1 Avant Joint thorique P3  Junta Térica P3
| Delantero
VS118 @ U ,,,,,,,,,,,,,,,,,,,,,,,,, 4
|_ !
| X2 For Rear cuvy
| Hinten C-ring C-Ring
VS118/1-E025 1 Arrigre Clipsen"G" ClipC
E25 : Trasero
1 () ””””””””””””””” 4
\ ) N
Uy [ @7 0YhE #12mm E25 EJ'\/a\‘ER' o
1 -ring  E-Ring E2.
| | \F/g::erom approx. 12mm Clips 2.5mm  Clip E2.5
VS118 | vorne ca. 12mm @ 77777777777777777777777777777 8
% ! Delantero environ 12mm
B : aprox. 12mm
Ny | (B PR AN NN
| P YRS #913mm Cover the shaft with cloth
[ For Rear approx. 13mm before gripping it with pliers.
VS118 ! Hinten ca. 13mm Schitzen Sie die Kolbenstange
! Arrigre . 13 mit etwas Stoff oder Papier.
VS118/1-E025 : @) Trasero énviron 13mm Pour ne pas rayer avec la pince,
E2.5 | aprox. 13mm protégez la tige avec du papier
0 0 10 20mm ~ ~ ou du tissu.
I
I

22

Cubra el eje con un trapo para
evitar rayar el eje.



%"~ JX—/ Shock Absorber / StoBdampfer

Amortisseur / Amortiguador Q P2 kAT A LEED

@ VS118 ﬂ ‘ langsam mit Ol befUullen.

| ‘ Placer le piston en position basse

|
I
I
|
|
1
|
| puis remplir doucement d ' huile.

| Tire del piston hacia abajo
A A ! rellene con aceite.

VS118 —_— ! Y
1
|
I
I
|
|
1
|

fiB&xcAnd,

Pull down the piston and slowly
fill in oil.

Kolben nach unten ziehen,

O

AL #500

Oil #500 o — Aw-o<nLETat, K% 3,
Ol #500 VS118 — Then, gently move the piston up
Huile #500 and down to get rid of air bubbles.
Aceite #500 Bewegen Sle den Kolben langsam

O auf und ab, bis keine Luftblasen
@ mehr Im Ol sind.

O~1mm Q Puis, actionner doucement le
A piston de bas en haut, afin
d ' éliminer les bulles d ' air.

Ahora mueva el piston hacia
arriba y hacia abajo para

I I
I I
I I
\ [ : : eliminar las burbujas de aire.
Piston IOy
Kolben : : > For Frot\tﬁﬁ @ ExhvETFT QzhIET
X AR/ £
Piston | | Vorne RABAAINEHLET, Z0H,
Pistén ! [ Avant B><HE@ELHTHET,
! ! Delantero Pull piston down, cover with (A XA
@ \@ X @ | remove excess oil. Then slowly
| | » UvH screw on (.
| O | For Rear Kolbenstange nach unten ziehen,
I I Hinten Teil @) montieren und Oel
! ! Arriére abwischen. Danach Teil @
: : Trasero langsam aufschrauben.
Tirer le piston vers le bas comme
indiqué, puis couvrer avec les
- pieces @Y. Essuyer l'exces d'huile.
37 %> JX— / Shock Absorber / StoBdampfer Tire del piston hacia abajo,
Amortisseur / Amortiguador coloque @) y elimine el aceite
sobrante. Ahora enrosque (@
- ~ lentamente.
VS118 ZOY~A JvH
¢ For Front ° For Rear () RL—Rc#< HEERT B0
Vorne Hinten ZL—RITEIDR N & EF
Avant Arriere 1IN ZEANET,
Delantero Trasero Ensure smooth piston movement.

Should a piston not move smoothly.

Der Dampfer muB sich leicht

O O bewegen lassen, ggf. die

— — Beflllung wiederholen.
~ ‘ ‘ ‘ ‘ * ‘ ‘ ‘ ‘ * S 'assurer que le piston puisse

\ opére doucement. sinon.

VS118 — 3mm 5mm Asegurarse que el piston se
RRRRARRAHIL] mueve suavemente arriba
y abajo.
(oA N J—

% VS118 VS118

(EESIPYL= 124
VS118Z AN 3,
Compress the spring and
O install VS118.
O Driicken Sie die Feder
zusammen und schieben

\ J Sie VS118 auf.
Compresser le ressort pour

"""""""""""""""""""""""""""""""" monter VS118.
Comprima el muelle e

instale VS118.

XARE/ - RE
Substitute parts number
VS118 A\ Artikelnummer des Ersatzteils

Numeéro de piece de remplacement
Numero de piezas de sustitucion

0 10mm
X FAW224

7OV ~HE > UVH
For Front X2 For Rear
Vorne Hinten

Avant Arriere
Delantero Trasero

23



Delantero

Avant

Il
b
5.8mm
5.8mm
2mm
w
s
Trasero
1
1
1
1
1
74033-13

Front
Vorne

Hi

S cR®
53

%"~ JX—/ Shock Absorber / StoBdampfer

Amortisseur / Amortiguador

74033-13 / 74033-13-1

®
3 g
cC o =
gaf " ,
59 RS
| 595 N
~3583% \
N2E®@S3
nOgEL 1 [
£52p8
—_ RSAA m “ ,,,, \,
g R /&
a cC o v/\ r’
o o] = /
c 1 s = : A\
nmwHw _ << = : 'N“n N/‘\
| £S5 I - = UV > Oy \
S 2S¢ " S > A )
i 1] RE(
L5883 | R e u/a/»tﬂ\
NEEEE | N gﬁ-&»’»@
Osog¢€ ! I = S JAPNVS
NIEH << _ N E )
! S
I H I
I

oooooooo = (

24



40 YAV &IKA—)L/ Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

B DHEILHIC S A ¥ ERA — L FIERRITL RV BRICEA UL THSEET B,

Before assembly, wash the tires and wheels thoroughly with a neutral detergent, dry them completely, and then glue.
Reifen und Réder vor der Montage griindlich mit einem neutralen Reinigungsmittel waschen, vollsténdig trocknen und erst dann verkleben.
Avant l'assemblage, lavez soigneusement les pneus et les roues avec un détergent neutre, séchez-les complétement, puis collez.

Antes del montaje, lave bien los neumaéticos y las ruedas con un jabon neutro, séquelos completamente y luego péguelos.

A VF—=RARVY
Inner Sponge

. : Delantero
Reifeneinlage

% VZHO001-8W /
$* VZHO03BK / X

Mousse de pneus X VZH003G /
Esponja interior ¥ VZHO10CM / %
X FAH701BK

41 & A& KA —IL/ Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<U¥ >

< Rear >

< Hinten >
< Arriere >
< Trasero >

000000000

(® 1-N4056FN
4mm

<70k >

< \F/ront > 1-N4056FN (3
<Vorne > Amm
< Avant >

< Delantero >

a L

O ANOREHETABER L
22 & 5ET 5.

Glue so the embossed arrow is
facing forward travel direction.
Kleben Sie so, dass der gepragte

Pfeil in Fahrtrichtung zeigt.
Collez de maniere a ce que la
fleche en relief soit tournée
vers |'avant.
Pegue de manera que la flecha en
relieve mire hacia adelante en la
direccién de desplazamiento.

AR —LEELENSES

KEWIATIcWwWind,

Fit wheels inside tyres as shown.

Schieben Sie die Felge in den
Reifen wie dargestellt.

Insérer la jante dans le pneu
comme indiqué.

Coloque las llantas en el interior.

(CEEG&= T TT-{)
A —ILERL 2L,
Twist the tyre onto the wheel.
Ziehen Sie den Reifen auf die Felge.
Faire pivoter la jante pour | ' installer.
Gire la llanta.

MbEvsvgpThssIre
A —ILD D% E B ITHEE
BEEREZRUEEY .

After fitting wheels to tyres,
apply instant glue as shown.

Nach dem Aufziehen mit
Sekundenkleber Reifenrand
und Felge zusammenkleben.

Aprés assemblage, collez le
bord du pneu sur la jante.

Aplique pegamento cianocrilato
en la junta.

¥ RBN—YRE
Substitute parts number
Artikelnummer des Ersatzteils
Numéro de piece de remplacement
NUmero de piezas de sustitucion

G- AETLTRATELET,
Remove when adjusting.
Zum Einstellen entfernen.
Retirer la commande pour la régler.
Afloje las tuercas de rueda.

25



1-S42010
2x10mm

/ Body Shell
Karrosserie / Carrosserie / Carroceria

T«

1-S42010
2x10mm

1-S42010
2x10mm

0 vso27

m z ©
| o . c
Bl G.2.8.3
I o "I i O .
e N 338 =8
SE& THO=0®QS 2
£2 0! 3 28235 5@
G x= | ho2ESsTT = 58
K S2GE EfoEccog =]
VBESE 5%%9%%%% Ese
5 PWg2ogsP N 88
€ = HBHNW20G 225 Lesog
£ £ Tox 338 Jrges
=) = HIE<SE T IZ ~T8%8
= = KRS L3
= Q > 8§ o=
(Y] - X OO
o
-
o
g
©
@ 1<)
- ©
Al
()
~
[aV)
o
%]
>
(< 2
(9]
©
[aV]
(o))
[G]

Body Shell
Karrosserie
Carrosserie
Carroceria

/ Body Shell
Karrosserie / Carrosserie / Carroceria

T+

/N

[o]
[s0]
©
Al
D

26



PEEETE Y EE / NOILLYHOJHOD OHSOAM 1202 wWblAdod @

SISSEUO 90-Md (H/4 dDWWOLXE  (H/4)WWOoLXe (/) wwgxe
WG X
d1010gES-| 0L0€gS-1 /m gooces-|/ ogozn (A dLIWuIGIXE

d1G10ees-1
(H/4 dDwwoLxg m\
d101L0ges-1 @ (H/Awwoxe
Ww9xg

| 01L0geS-+
(H/4 d1)wwoLxe 90080S-1 @ ! m\
I " 8
1
1

dLl0LogES- |
(H/4 dL)wwoixe -
d10Loges 1

gES0SA

<olpeJ ap efen >

<oipe! Joniog > (H/4 d)wwoLxe

< vou oron = 41040885+ |
Y GANEK> /mmhwmw}

-

X
éo

(H/4 d)wwoLxe
d1010ges-1

<SOAlBSeAleS >

' e

N < OAJBS-8ANES >
wwolxg _ N < JoneS OAJeS >
010€0S-1 T - AN < JoAeS OAIOG >
U - NSV rAw—g4>
- I AN
- I
\\\\\\\\ i <elsjueleqg >
“\ <elasel] > “ < |ejjusd m.—mo > < JUeAy >
I < ey > ! < [eJjusd [auBIBYIP Bp Jaue) > <BUIOA >
“ < cm,E_I > < IoJo > “ < esneyabegallen aleiw a1q > <juoi4 >
| . < Jnslop> | < XxogJesx) Jsjus) > <qy<oc>
! > < JojowsBunuusiqien > i @ SYLANMAX—K<A>
| < Alquessy suibuz > | |
3 S—MELRARLAGEAT>
I
I
I
)
"\
(dL)wuwoixe
d10+0€0S-1 % 3931ds3d
331V103 ANA
“acees  INANHIIIZSNOISO1dX3
7ge8196 M3IA d3Ad01dX3

E#HE @

27




9% / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>~/ Front/Vorne /
Avant / Delantera

VS111

1-S33010TP
3x10mm(TP F/H)

1-E025 /
VS114

1-S54008
4x8mm

L

1-E025 / VS021
E2.5

1-E025 / VS021
E2.5

1-S03010TP
3x10mm(TP)

%% 1-842010

2x10mm

N
N
M 92638

97016B

N

VZ007
i

I
1
& 1-S03010TP

3x10mm(TP)

VS§117

1-S03010TP
3x10mm(TP)

T

VS019

H—E/IN—VERFEL TWEBW—=YDHED FT, Z20HE. RB/N—YRENEAINTVET,
Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.
Einige Teile koennen nicht nachbestellt werden; fuer diese haben wir die entsprechende Ersatzartikelnummer angegeben.
Certaines pieces ne sont pas disponibles a la vente et sont remplacées par les références de substitution mentionnées.
Algunas piezas no estan disponibles para la venta. Para estas piezas encontrara indicada la referencia alternativa.

1-S43015TP
3x15mm(TP)

VS111

(7]

43015TP

<7AOY~FU R >
< Front Axle >

< Die Vorderachse >

< Arbre rigide avant >
< Eje Delantero >

BRGO001
5x10x4mm

’&vsms

N 92051 /VS018
2x11mm

B\

BRG002
5x8x2.5mm

% 96643

1-E025/VS114
E2.5

1-E025/VS114}

E2.5

VS021
>y
vso2o VSO1
1-S03012 BRGO014
3x12mm 10x15x4mm

1284B
- 5.8mm
1
BRG006

_ 6x12x4mm
- N
- 97029
%\/ 9mm
-- > @)— vso20/
- N
N © VZ210B
97029 N VS102
9mm \\
VS020 / VZ210B -2

N \

¢ VZH001-8W /
% VZH003BK /
% VZH003G /
¢ VZHO010CM /
% FAH701BK

FAT701M

\\
1-N4056FN—@

4mm

28




t—7R+t -+ /\— / Servo Saver / Servo Saver /

1
1
Sauve-servo / Salvaservos 1-553025 é VS017 ,—1-S33008
3x25mm - 3x8mm(F/H)
97038 S |
Q VS017 7 1 O—vso17
97008-15 el
e ! VS015
2.6x8mm(TP) 5 |

Q@ 97038 1-502608TPB
i
1
1
1

N VS017
;/%;wmss
T

I
]
Q97038 e |
- I
1284B ne N | LA43
5.8mm & - .X: | T
o= i N ,\ﬂ;: ! @:)\ 97008-25B
12848—F iy A
5.8mm : _ - : ) vs
VS112 ! ;a 017
/ﬂ I VS015
dD
I
V8016 ©—Vs017
&
Dﬁ VS016
I
I
X AR 2 X / Radio Box / RC Box / %vzow
Boitier radio / Caja de radio
VS104 1-S42008TP
M—EB/C—VEREEL TWR W= YA B D £, 2x8mm(TP)
Z0HE, REN—YRENLTASNTVET,
Some parts are not available for sale. VS104
For these parts, the corresponding substitute part number is entered. Y 96183BL
Einige Teile koennen nicht nachbestellt werden; fuer diese haben wir !
die entsprechende Ersatzartikelnummer angegeben. VS027 4(2 @/ 1-S53003
Certaines pieces ne sont pas disponibles a la vente et sont remplacées I~ /8 3x3mm
par les références de substitution mentionnées. : 1
Algunas piezas no estan disponibles para la venta. 1-S03008 i \Q'Q— VS104
Para estas piezas encontrara indicada la referencia alternativa. =] S
3x8mm (S
€ &) —vs120
[
-2 1
vsto4 ] i 1-S03010TP
VS104 -
VZ005 /? | 3x10mm(TP)
96183BL 1-803010TP — 1__¢

1
1
Ng)- -~ 3x10mm(TP) il : 82274
_ )7
» 1-542008 : |
-R 2x8mm(R/H)\§ i I 1708B
1
? 1-SOSO1OTP/§ %1-542008— 8 i !
VS120  3x10mm(TP) I ox8mmRM) . 1 L Vs112
1 1 1
] 1—SO3010TP/§ L -
3x10mm(TP) 711 T
: \—"11-503010TP 1 1~ ~
| 1-S02608TPB Lo | 3x10mm(TP) | | 1-S03012TP
I 2.6x8mm(TP) . ! g 3x12mm(TP)
1 b | 1
1-S03010TP 1 1-S03010TP - i : I?—1—802608TPB
3x10mm(TP) ' 3x10mm(TP) 4, 1 19| L1117 @ 2.6x8mm(TP)
! | I 1 '
T N %1-502618
- | o A5
1-S03012TP ! 2.6x18mm(TP)

3x12mm(TP)
VS112

1284B
5.8mm AN

i

1

< o
1-803008/%\\ QA - i
5 |

I

I

)

1

1

1

I

1
3x8mm VS120 =
\\\ "\m
-
vstiz— e VS112
AN s,
1-503010TP —@ N E/
3x10mm(TP) . e e
AN

82274 —
I N
\/:
N I ’.‘_‘o ~
vet112 'E 1-503010TP 82141
3x10mm(TP)

29



>4 —FVRy 7 X/ Center Gearbox / Die mittlere Getriebegehause /
Carter de différentiel central / Caja central

1-§22610 / VS005
2.6x10mm(Cap)

¥—E/N—YERFTBL TWRWI—Y DB D T,

z0HE, RB/N\—YRBENLTASTNTVET,

VS005

. 1-854004 / VS032 V§102
Some parts are not available for sale. VSW030-01 AxAmm -
For these parts, the corresponding substitute part number is entered. VS004 )E
Einige Teile koennen nicht nachbestellt werden; fuer diese haben BRG002 @)
wir die entsprechende Ersatzartikelnummer angegeben. 5x8x2.5mm VS005 -

Certaines piéces ne sont pas disponibles a la vente et sont V8027

remplacées par les références de substitution mentionnées.
Algunas piezas no estan disponibles para la venta.

Para estas piezas encontrara indicada la

referencia alternativa.

w@\ 1-802604 / VS119
2.6x4mm
1-W260705 / VS119
2.6mm
BRGO001
5x10x4mm

1-S22610 / VS005

\\ VSW030-01 2.6x10mm(Cap)
N 92051 TN
AN 2x11mm - N

N -7 N

N - N
\\ - \\

AN T &—1-S53003 / VS012B \\
NI 3x3mm

VS012B

$%1-833030 / VS004
3x30mm

W”

1-803012 IF133

3x12mm

VS§102
1-802604 / VS119

2.6x4mm \w‘T% _

1-W260705 / VS119

2.6mm
VS102

1-833006 / FM359
3x6mm(F/H)

7 2w F, X7 Z—/ Clutch, Muffler / Kupplung, Resonanzrohr
Embrayage, Echappement / Embrague, Escape

B vvy—ty MM ZOBHD—HRD

7y FRIVDMMAENTWET, 1-802612 / 92972C

4

372.6x12mm

H—ER/N—VERFE L TWEBWI—YDHED FT,
Zz0igAa. REN—YRENEASNTVET,
Some parts are not available for sale. For these parts,

the corresponding substitute part number is entered.
Einige Teile koennen nicht nachbestellt werden;
fuer diese haben wir die entsprechende
Ersatzartikelnummer angegeben.
Certaines piéces ne sont pas disponibles a la

1-S02612 / 92972C

In the Chassis Set, Pinion Gears are 2.6x12mm 1 vente et sont rem & &fé
» PN X placées par les références

already assembled with clutch bell. | | @\ 1-N3037F de substitution mentionnées.

Inll Cha|ISSIs-K|It SLnd die MOttprrtltZe| auf der 1-N3037F —@\ : N 3mm Algunas piezas no estan disponibles para la venta.
upplungsglocke vormontiert. 3mm o ST P 1t i trara indi |

Sur le chassis, les pignons de cloche sont \Q\ = S re?;areiiiaasa’:l’tl:rz:;iszson ford ndada a

déja montés sur la cloche. 92972C G0

N

En el modelo de chasis solo, los pifiones
ya vienen montados en la campana de embrague.

1701BK
92971B —
: 92601BK
5
- 1 —
i
1-S54004 / 92971B
4x4mm \VZ086
& 1-S53003 / VZ086
N1 3x3mm
N
VZ086 i)

T % VZW231-21B

1
% 1-W500805 V=%
5x1 om.m%’ R
e ®
1-503008

3x8mm

BRGO11

K VS058
% VZ116-26

BRGOO1
5x10x4mm

1-S23010
3x10mm(Cap)

1-823025
3x25mm(Cap)

8x12x3.5mm

30




D) _\7 / Rear /Hinten/ 1-S02608TPB
Arriére / Trasera 2.6x8mm(TP)

1-823015

VS027
3x15mm(Cap) 1-$33010TP

3x10mm(TP F/H) AN
Q—1-s42010

’

1
1-S03006 i
3x6mm(R/H) Q 2x10mm
1-S02608TPB L
2.6x8mm(TP 3
am & 4N N ozeas
VSi11 -

1-S03015TP
3x15mm(TP)
1

1-S03010TP
3x10mm(TP) 1284B
5.8mm

<UVFr7>

< Rear Differential >

< Hintere Gear Differential >
< Différentiel Arriére >
BRG002 < Diferencial Trasera >
5x8x2.5mm

92051/ VS018 —
2x11mm |

1-S33010

BRGOO1 3x10mm(F/H)

VS018 5x10x4mm

VZ018
VS025B

N VS025B

N 1-854008
\\ 4x8mm

1-§33010 - VZ210B
VS025B -
3x10mm(F/H) T g/ / 1284B
_5)

LA43
97008-20
VZ013 LA43
\

“— 12848
~o 1 5.8mm

VZ210B

/

<

2x11mm

BRGO014
10x15x4mm BRG006
6x12x4mm

VZ202B

A 97029
& %fgmm

\\
97029 §@> \
\ N V VS020 / VZ210B
9Imm N \\\ @

G
@ VS§102 \\

VS020 / VZ210B

FAT701M

H—E/IN—VERFEL TWEBW—=YDHED FT, Z0HE. RB/N—YRENEAINTVET,
Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.
Einige Teile koennen nicht nachbestellt werden; fuer diese haben wir die entsprechende Ersatzartikelnummer angegeben.
Certaines pieces ne sont pas disponibles a la vente et sont remplacées par les références de substitution mentionnées.
Algunas piezas no estan disponibles para la venta. Para estas piezas encontrara indicada la referencia alternativa.

% VZH001-8W /
% VZHO003BK /
$VZH003G /
X VZHO010CM /
X FAH701BK

1-N4056FN
4mm

31




— ~ - - - " K—ENN=VERFBLTWRWI=YDRHD XY, 20HA. RBE/N—VREIPTASNTVET,

7 7%V / Differential / Gear Differential Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.
Différentiel / Diferencial Einige Teile koennen nicht nachbestellt werden; fuer diese haben wir die entsprechende Ersatzartikelnummer angegeben.

N
N
N
N
N
N
N
N

BRG008 @

Certaines piéces ne sont pas disponibles a la vente et sont remplacées par les références de substitution mentionnées.
Algunas piezas no estan disponibles para la venta. Para estas piezas encontrara indicada la referencia alternativa.

% VS002 / 96646
12x18x4mm @)/ 12x18x0.2mm <UVT7 >
N N < Rear Differential >
AN VS003 < Hintere Gear Differential >
N - < Différentiel Arriere >
S VS003 / 92051 —= . .
AN ORGO05/VZ012 < Diferencial Trasera >
< 2x11mm
N 5mm
<7AYhr7ZIRI > N VS001 ¥ VZ012 / 96648
< Front Axle > \\ 8 \C/ 5x10x0.2mm
< Die Vorc-ie-rachse > \\ Q) VZ012
< Arbre rigide avant > . %vz012/96775 (N ¥ VZ012/ 96775
< Eje Delantero > N 4x8x0.2mm L @i 4x8x0.2mm
N e e
BRGO0S . \© ;- V2012 y5001-01 B 7U2HE Y U AV A LEEES 5
9 12x18x4mm N - N BEICHEERD ET, (BIFE)
@ N VZ012 Required when changing from grease
\@ VS003 /92051 AN 97001 to silicone oil (Sold Separately).
M 2x11mm A VZ012 4x07mm %VZ012 /96648  Erforderlich beim Wechsel von Fett zu
M | \\ %ﬁ% 5x10x0.2mm Silikondl (nicht im Baukasten enthalten).
% VS002 / 96646 %!b/ VS003 N _ Nécessaire lors du passage de la
N ) graisse a I'huile de silicone
12x18x0.2mm h VS002 AN ORGO05/Vz012 /@\ N (vendue séparément).
AN N 5mm A W Requerido cuando se cambia de
AN VS001 grasa a aceite de silicona
1-832612 VS001 N (se vende por separado).
0
2.6x12mm(F/H) A @\m\ S VS002
o . N
/@ \\
%VZ012 / 96648 2 N
5x10x0.2mm []cé";\ﬂ V8102
N\

N %f 1-832612

Amortisseur / Amortiguador

2.6x12mm(F/H)
~ T
N
Q) AN VS003 / 92051
N AN 2x11mm
¥VZ012 / 96648 VS001 \\ BRGO0S
Q
5x10x0.2mm \\ \\\ 12%18x4mm
- ’(@f VS003 " % VS002 / 96646
N\
‘T S ¥ VS002 / 96646 N 12x18x0.2mm
VS003 / 92051 12x18x0.2mm N
2x11mm AN
N
Ay \\
BRG008 .~
12x18x4mm AN
%> J%— | Shock Absorber / StoBdampfer

<70V KTV IN—>
< Front Shock >

< StoBdamepfer, vorn >
< Amortisseurs avant >

32

\
< Amortiguadores Delanteros >

%/ FA554-1/VS118
)

K—E/N—YIRFBL TWBEWI—YDHD ET, Z20HE. RBE/N—YRENTASINTVET,
Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.
Einige Teile koennen nicht nachbestellt werden; fuer diese haben wir die entsprechende Ersatzartikelnummer angegeben.
Certaines piéces ne sont pas disponibles a la vente et sont remplacées par les références de substitution mentionnées.
Algunas piezas no estan disponibles para la venta. Para estas piezas encontrara indicada la referencia alternativa.

<UVHFU)—>

< Rear Shock >

< StoBdampfer, hinten >
< Amortisseurs arriere >

< Amortiguadores Traseros >

\

%/LA43/VS118
A




K—ER/N=VERFEL TOWRWI—=YDH D ET, 2DHFA. REN—VREITASNTVET,

TVvIv ] Engine / Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.
Verbrennungsmotor / Moteur / Motor Einige Teile koennen nicht nachbestellt werden; fuer diese haben wir die entsprechende Ersatzartikelnummer angegeben.
Certaines pieces ne sont pas disponibles a la vente et sont remplacées par les références de substitution mentionnées.

Algunas piezas no estan disponibles para la venta. Para estas piezas encontrara indicada la referencia alternativa.

74033-01

— 74033

74033-02

74033-03

-\——74033-06

74033-06
74033-05

74033-12-1

74033-11

74033-12

33




ANRT 8=

SPARE PARTS

% FOR JAPANESE MARKET ONLY.

BE | IR—=Y % K 7 BE | IR—=Y# K E A
No. Part Names (FtaA) No. Part Names (FaA)
BRG0OT | Shickd Boarng (511000 fpse. 100 | | V8112 | Al o Sot (FW06) 770
BRG00Z | Sficid Boarng (o d) arcs | 1100 | | vstiae | G707 ENGE 1760
BRG004 | Shicid Boarg (ox140dh fpes. | 1100 | VS114 | B Uh0e s icponaion Sraft (FW.08) 45
BRG0OS | S1icid Bearing (6124 2pse. too| | vsits | Analwon 1100
BRG0OS | S1icid Bearing (12:165) 2ocs - | 1980 | | VST16 |pidi ot Fwod) 660
BRGOT1 | Shickd Boarng (o120 apss. | 1100 | V117 |G har e (Fw.oey 660
BRGO14 | Sticid Boarng (10x16%4) 2oos 1920 || VS1I8 | Ghodk ser (Fwo0) 3520
FASS4-1 | TG Stort Shock Plastic Parts Set F202 - | 990 | | VS119 | §ual st Kiuiion) 660
FAW224 | 1687 in0 St (edumiSorSuner Soit | 1220 | | V8120 | Serd Vo (Fwiogy 660
FM359 ]f,_/'gl?s;g/a 1430 | | vswoos &nf,é:s_agf,vl’m’_‘g'gh/aﬁ/vm\ 3740
F133 | §rike Dk 20y~ 605 | | VZ005 | Foniknackie A 550
IFWS3 | 56 e sprng (100, 440 | | V2007 | g 440
LAd3 | Bt Erd 580 Cioes) 330 | | V2012 | Biforeniat Goar Sef 990
ORGO3 |8 i (8 Orange) opés. 220| | V2018 | Wiror Shatt 660
ORGO5 ;Iiléo:r]n;/ Oc-)rng\/(g;(/POE)r/azrglg)?(;/;;é;O]\(92052) 440 vzo18 gle?_g/eré;/s;eztilgn Shaft 330
V8001 gj\fze?e—rﬁzl\ Case 495 VZ086 I\ju?flzr_sza\yj—_ H;I?j—\e)rby_ 440
VSO002 | fing Gear Set (40T) 715 | 5| VZ116-26) 54 ot (0 aMIS6T) (Vo W05R) 550
V8003 | Biferenti do 605 | | VZ117 | Froni Suspendion Pite (-woB 220
V8004 | GorierBuk et 495 | | vZ2028 | pel il (AR 70
vS005 gni?;/h%e_ SJgt\y : 990 VZ210B 3«3;%52?;5@;?/%; (SFélt:{(IIRR/RSIQI/)SIII) 770
V006 | 1t'Spir Goar (611) 440 | - |vewos001| 3§22 Gl spring (Softior Gosry | 275
V0088 | 51 S Gear (doT) 825 | % V2W231218| 5 /Gy (0/6MI2 TIRAR Evb sSh) 990
VSO12B | it Shat et 440 | | Wotss | bl @t r ey | 440
VSO1S | Sorvd Savor Shaft 5ot () 550 | | 12848 | filow bl (557 50ce) 330
V016 | Sorvd Savor Shaft Set(B) 365 | | 17018K | Sty Srap (W/Black) 1apes. 275
VS017 | orva Saver 385 | | 17088 | Soior Anorma (Backapc) 550
VSO18 | Bovel Shart(S) 600 | | 82135 | OG0t hocaner 5500
VS019 | Froni Buik et 550 | | 82141 | Baitry Holoer (Syncrolapmy 440
V8020 Fjrglwty St;;;go;ﬁrg \éel; 660 82142 g\wzacéa(is(y?(/:?oc frc?f I%?e%é?/ésm%oy) 550
Vs021 F7roEr|1t/L|c:wE|er7 s?géégoz ghaft 495 82274 gE_RVﬁbKEsﬁ%%kgg\)/vv 5500
V8023 | S G 600 | | 92051 | X1 o opes)” 330
V80258 Ige—\;r/é}ulTI?SEt%F]\\I\I(-EJ\é\;I-:C\)/\?-/()Z\;V-O5) 550 92601BK m?fifblgrzo?n;; ;:’Eilp;ar él:élflgpz’s()jxa\ya /2N 880
V8027 | $0%l pare et 550 | | 92638 | 20 Cropas) 220
V032 | 508 Shae Hoder 405 | | 9269 |8 Bick Faa (es) - 330
V80538 hﬁ;rn%ia:sfs}%vgé%?S) 3850 92971B glgnkjs‘?r:ai\'ll'\u]r{egagfzflgr_y I 1760
VS058 ajcﬁge/ﬁ#’o%%@ed) 1100 92972C '\Zﬁi@ﬁ)w 1320
vs102 | S Shatl Piosm) 330 | | 92985 | il Brake Lining (o acbistoapes) | 440
VS104 | Uidage Fod Set (FWOST) 330 | | 961835L | Zofor Sicone Tube (2 Ax1000Be) | 605
V111 | Ghock stay 5ot (FW-08) 550 | x| ve643 |7 et 495

34




ARFIN—"J SPARE PARTS

% FOR JAPANESE MARKET ONLY.

TP Bind Screw(M2.6x8/10pcs)

i | K=, K Ef E | =% K E
No. Part Names (FA) No. Part Names (FaA)
96646 | 1 50t S et (0.110:2pas) | T | 495 || 1S00010TP| 15 Bt SrowihIoni0)10pce) 220
96648 | 2150 bowm Shirn 10508) 385 | | S0012TP | TF Bind SrowiMon 2110908 220
96775 | el 0xd-i5ram Shirn L10568) 330 | | 1S0015TP| 15 Bing SarowiMIon i 10pco) 220
97001 | Govel Shaf (4x2Tmm/apouBS 107y 660 | | 1-522610] .7 S rowinisnionpas) 220
97008-15 | Aot o (i Sramiopeg b e 330 | |1-520010] 4.7 S rowinion opes) 220
97008-20 | A0t o Bx2ommizsbuab s | 330 | |1-520015] 4.7 Srowiniox aipes) 220
97008258 | Adiu Fod xesmmmizpes) - 440 | |1-520025) 7 S roninirsaipes) 220
97015 | Tapared Goliet (b OUMETS) 275 | |1-532612] Pl {foad Serem(ME 641 10pcs) 220
970168 | Somy Wount et (FTo28/97016) 495 | | 1-533006 Pl \igad Seron(M9¥6!10pc) 220
97027 ézirz/z;\/l\/IZUZt\/(FB(zl(z)l)DZO) 440 1-833008 I?IL; E;id(g[cgr)év%(/l\}lgxé\/1)0pcs) 220
97029 3&”&” pﬁ?ﬂé&ﬁégcﬁp/z%“) 385 1-833010 ga? lf;ﬁd(g[c?r’év]v?nﬁ;%é%)Opcs) 220
97038 | 2 Gl End (et 2ipesy 330 | % 1-533030| Pl ead Serom(iibx30/10pcs) 220
97053 | SpC ADG Chuich Shoe Set 990 | | 1-542008TP| 15 Agund Scoems(Me/1Opes) 220
1025 | £ fin(Ed eritpbe) 165 | | 1SH010TP| 15 Pl troad Sérow(Midx10/10pos) 220
1-N3024 | {uima. s Gpce) 220 | | 1S3015TP| 1 Flat ioad Soraw(Max18110pc) 220
1-N3033N| {iimiaxs 3y Nyion (opes) 220 | %] 1-542008| Agund Sorew(MENB0pbs) 220
1-NOSTF | Ruiiias. ) Fianged (10pc) 220 | |1-542010] Agund Screm(MOA0/10pRS) 220
-NAOSSFN| Rt ) Piangad Nyion (5ac5) ) 220 | | -S43015TP| 15 Aound Sorew(M510pss) 220
1-802604 é}r;ggcteaaiﬂéhg§4?¥gggs?k) 220 1-853003 Ste‘tysl;rlg\;’\(l\gll:\i/lx%)/(ﬁ)/gc%)k) 220
14802612 it Sarem(M 61 210pc8) 220 | |1-550025| &Y doromMhos spes) 330
| 1802618 | Bt Sorow(Mo ¢ B10m08) 220 | | 1-554004| SoY dercundlitoos) 220
1803006 | 51 ram(MMOAOBCS) 220 | | 1-554008| & dero(Minbiitpos) 220
1-803008 | 51l cramMnAORCS) 220 | | 126005 | it a2 B0 o/ 0pet) 220
14803010 Bt S rawiiO10pcs) 220 | | 1NSO0805 | aten(MsxBnd.5/10p08) 330
1-503012 ’Bfnfjécfeﬁ(ﬁé“x"132§l§£s?7\) 440 M —EI—VERSEL TWBWA— YRS D ET, Z0BE, RE/(—YEENBATATNET,
1-5026087PB{ 1 1 % b E X (M2.EXB/10 A) 220 Aonton ! Caines pces 1o Som pa vendies el Qs iazas o 8 venden o epaado

KE15SP T Yy ARFIN—"Y KE15SP ENGINE SPARE PARTS

K RNMIEIF2021F8B 1 HIREDH D TY,

% FOR JAPANESE MARKET ONLY.

=V e 7E e =V & K 7E
Part Names (FHA) No. Part Names (FtaA)
KE15SP Tv Yy 2514 REvT7v&>TU— (KET5SP)
74033 | KE15SP Engine 15400 | | 74033-09 | gjige Carburetor Assembly (KE15SP) 4950
) )8 Ay R ~ VAT
1409001 | & e 550 20| |ram0010| oL P | o
7>&—~wv K (KE15SP) JAA LAY —5—FvE>TJ— (KE15SP)
74033-02| nder Head (KE15SP) 1100 74033-11| Recoil Starter Assembly (KE15SP) 2200
ANy RAZXTw b (KET5SP) Ny 7L—hktvk (KET5SP)
74033-03 | Head Gasket (KE15SP) 330 | 7403312 Back Plate (KE15SP) 2750
FXh>Y - vUv5—tvk (KE15SP) Ty vy —XFU>S (KET5SP)
74033-04 | piston & Cylinder Set (KE15SP) 4400 74033-12-1| pressure Spring (KE15SP) 220
Jvay K (KET5SP) IF7—0U—F—tvh
74033-05 Connecting Rod (KE15SP) 1100 74033-13 | Air Cleaner Set 440
° VED TP —F— 3
74033-06 PtIS%OE ;E((E1(§g|:]’)5sp) 440 74033-13-1 ir/CIe;eJr Sg;ngz\?;p/cs/) (3A) 440
95000 —2E v ~ (KET5SP) RX75—HRT v~ (/Y FARZK/5A/6591)
74033-07 | Grankcase (KE15SP) 4400 97024 | Gasket Muffler (Non asbestos/5pcs/6591) 275
U502 v 7~ (KE15SP
74033-08 ( ) 2200 | KR EMIEIX2021F8HTHREDEDTY,

Crankshaft (KE15SP)

35



A7 32I\—"Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

BE IR—=Y % K 7 BE | IR—=Y# K E A
No. Part Names (FtaA) No. Part Names (FaA)
F15 | Brake Rotor (GommIg) 2200 | | VZ084SS | Eroni Stabitzer Set (Supersat 1540
IF468 | £15ke Roior (CommAIS TK1D) - 100 | |VZ116:27| 538010 aM/a71) (for Hivve FW-05R) 550
IFWS28 | b Guieh anoe 1980 | | VZ201B | Foni knuckle A (R 70
IPWS3H | S56 Cluten prng (1109 aa0 | | vawazs | B B ot St o ) 6600
IFWS3M | S56 Gl Spring (098 440 | VZ217-1.4| Bl Sianiizer Bar (1R 330
IFWS3S | 3EC Guich Sprng 030) 440 | |v2W231208| 5 e G (0.8M0TING Evo /S 990
IFW136 | 356 Alaminum Gioieh Shos 1650 | V2W231-228| 5 i e (0 oM 55 FIRAR Evo /SH) 920
IFWS39 | 356 A Aluminum Sivien Shos 1760 | V2W251238| 5 e e (0 oM 55T IRAR Evo /SR 990
VS001-01)| Biferantial Packing (4pcs) 440 | | VZWA28 | &ir bk Pate St o Pty 6600
VS007 |t Spir Goer (50T) 440 | | VZWa40 | i U el Shalt (spoaror Universaly || 1430
V0098 | 5 S Gear (45T) 825 | | W0300 | &7 o Ball 5.6 (4pe8) 1980
VSWO0S | iiversal Swing Shaft |~ 3740 | | 529878 | 35 8o pac (G RMENS A0S | 1980
V2084 | Eroni Stubiizer Sei 1430 | | 970148 | ot Giicn shoe (<6a8) 1760

T« Body Shell * FOR JAPANESE MARKET ONLY.

K=V K 7 RE | =V % K 7E

Part Names (FtaA) No. Part Names (FaA)

VZBO17 | SUBARLI Impraza WG 3008 becerafion Body | 9900 | | 392138 | K31 SK \on Bocoraion Body Set (Pure Ton) | 5500
FABBOT | Adira NoX QT3 Race Gar Desoration Body Set | 9900 | | 39214 | SUSKAG mpreza Non-Dacoradon Body Set | 5500
FABG02R | AUDI 3 LMS 2015 red Decoration Sody Set | 9900 | | 39215 | RUDTARS 2075 Kion-Dasoraton By Set | 5500
FABOO3 | Aioine 74 Dacoration Body 861« | 9900 | | 39216 | A0tCo7u A Becoration Body et | 5500
FAB604 | 5050 Mercoded AMG GTa Desoraton Body et | 12100 | | 39217 | 1080 8l 7 22 7728 Non Decoratin Body | 7150
FABGOS | Toyota Supra (AB0) Nom Deceraiion Bacy Sei | 6050 | | 39218 | 3020 diorcciod Wi G NerDecoraion Body Set| 7150
FABBOSWH| Ty 0a Supr (ABO) olor Type1 Decoradon By Set| 7700 | | 39288 | TGVOTA MALS G700 2007 Boty Sei (pure Ten)| 4620
FABTO4BL| 1360 Ghevy® Camerot 2128 Decoraiion Body abt| 12100 | | 39298LW | (2 (i °CE3305010 sy Set (Pio Sizamisy | 2850
FABTOAGN| 1660 Chevy Camare: 26 FrotGron Decreion by St | 12100 | | 30209 | Q55 R BINA TOVOTAS BODY SET (pd) | 4950
97055 @Jgé?a 5;—@‘/# 880

97057 | 2T Y LROAYTRT— (51 TR) 4950

Stainless Wing Stay (Type R)

UACVE4
Part Names

K E il

(BEid)

s

No.

TIR E ® WHEEL % FOR JAPANESE MARKET ONLY.

=V Y E Al
Part Names (FaA)

A e N e 5 T T
FATT0IM| 16 Tire F205 () @pes) 1540 | |920128KG)| Acro 4 Whee! (15 Spoke Fubrescarce Green) pes| 1100
FATHTONN | B Grsuntod TG Tre 1202 (W2pce) 2200 | - [920128KP | Acro 4 Whao! (15 SpokarFucrescence Prk) dpos | 1100
FATHTOZEN0 B emounted Tre £205 (15.Spoke BKABpes) | 2200 | | 920128KY) ATy 34 Whedl 15 SpokelFuoressance Velow) tpas | 1100
VZHOO1-8W OT\}rTe;’(%-s(ﬁfﬁﬁh&%@s%fm%“/mmm) 1100 | |92012:8W| Acro 34 Whee! (1 é?s5p’§k§)T§;C§) BEA 1100
VZHOOSBK| Wi (15 Spokariackpammaned | 440 | | 92018 | S it e (maszpos) 1320
VZHO03G| Wil (15-Spokeraoiamirmmizpes) | 850 | | 92018M | KG it Tre (ueciumizps) 120
VZHOIOOM| i 5 Sporaimtingpammzpesy | 1430 | | 920188 | KESioes T sotvenca 1320

36




ILYKNYUw%Y ELECTRIC

VAGAVE
Part Names

RE

Description

e E A
()

=Y %

Part Names

% FOR JAPANESE MARKET ONLY.

kS
Description

e E A
()

RILFRY =5 =Ky Z20|110~1/8 ETILF KYOSHO SPEED HOUSE YL F /Uy 7 )=F zyi=| Ny 7U=03V7 4y 2 v E B
36209 | Muyiti Starter Box 2.0 For 1/10~1/8 models | 8580 80907 | ky0SHO SPEED HOUSE MULTIBATTERY CHECKER | Easy measurement of attery condifon| 820
IVYVHBRBRY—5—Ry I 2 97054 | LED 74 P12y (05 24T /L=400/7U7)| 2V 7 24T LED 51 1=y b 880
For starting the engine. -2B | LED Light Unit (#5/2 Bulbs/L=400/Clear) | 2 clear LED light unit.
B 7.2V Ny 7 U — 2 KB 97054 | LED 74 N21Zy M05/ 24T /L=400/ LyR)| Ly R24TLED 54 h1=v k 880
Requires two 7.2V batteries -2R-B | LED Light Unit (#5/2 Bulbs/L=400/Red) | 2 red LED light unit.
se2168| 257 7T=28=20 AUAY 2200 fF | 1ty7)-207 193 3-5 K757 -5- 2860 97054 | LED 74 P12y h(®5/44T/L=400/ /7)) | 7V 7 45TLED 54 k2= h 1320
SPARK BOOSTER with ORION 2200 | Spark booster with battery condition meter -4B | LED Light Unit (05/4 Bulbs/L=400/Clear) | 4 clear LED light unit.
IV RGLTDTF T ~5~ 97054 | LED 74 P12y M5/ 44T/L=400/ LyR) | Ly R44TLED 1 k2= v h 1320
Compact plug heater -4R-B | LED Light Unit (#5/4 Bulbs/L=400/Red) | 4 red LED light unit.
362168 | 417> 2200 5 L)(2/¢-7-25-F) | 36216S DIMAFREH | g, 97054 | LED 74 212y MOB/41TL=400/ 7 U7&LyR)| 7U7 21TELy R 2/10F4 h1zy b 1320
-01 | ORION 2200 Loose Cell (for Spark Booster)| Replacement battery for 36216S -4CR | LED Light Unit (05/4 BulbsfL=400/Clear & Red) | 2 clear and 2 red LED light unit.
T—RAF—F¥—Iv—20 A=Y T—25—FFRER ORION 1700 L & —/X—/Cy 7 | ZERA=v T ILkENy T~
36217 | Glow Starter Charger Charger for plug heater 2090 ORN2H| gemi (2= 55 4) Ni-MH battery for receiver | 2720
A& 12V BRIDE 1700 Receiver Pack Hump
Requires 12V power source (Uni Plug)

—

TEZAI AT

CHEMICAL - OIL

% FOR JAPANESE MARKET ONLY.

& IN—=Y & PRES  Efff =Y % PES Y 7E fiff
No. Part Names Description (Bp5A) Part Names Description (Fiad)
Uy 7¥v ) Z(39) 7 v REER%RT Y R T7F¥FV I UR #5000 T7H
96162 Ring Gear Grease (3g) Fluorine special grease. 440 96503 | pift. Gear Grease #5000 for diffs. 880
FY DEFEZ R 06504 T7F¥VJUX #15000 T7H 880
Reduces wearing of gear Diff. Gear Grease #15000 for diffs.
I7—=9)—F—Ad4)L(100cc)| T7—2 ) —F—FBA A 7 7% U #30000 T7H
96169 | Ajr Cleaner Oil (100cc) Oil for air cleaner 880 96505 | pit. Gear Grease #30000 for diffs. 880
T7F¥VJ U #1000 T7H HG Y34 Y hJUR ERPAN: AP
96501 | pff. Gear Grease #1000 for diffs. 880 96508 HG Joint Grease Grease for joint part. 880
96502 T7F¥VvJUR #3000 T 7H 880 2B/ 0T HBICER ERENZD
Diff. Gear Grease #3000 for diffs. Use into metal joint parts. Reduces the wear

IN—V 2
Part Names

R
Description

U274 IL SILICONE OIL

KM
(Hd)

IS—VY 2

Part Names

Description

B
(#:2)

=Y %
Part Names

% FOR JAPANESE MARKET ONLY.

K&
Description

Y V7 )L#300 (80cc) SIL | ') 3> 7 )L#2000 (40cc) SIL | &Y YA IL#40000 (40cc)
0300-8| Silicone Oil #300 (80cc) 20008 Silicone Qil #2000 (40cc) 40000B| Silicone Qil #40000 (40cc) 1100
SIL | > a7+ )L#350 (80cc) SIL | ¥ 327 )L#3000 (40cc) SIL | ¥V YA JL#50000 (40cc)
0350-8| Silicone Oil #350 (80cc) 3000B| Silicone Oil #3000 (40cc) 50000B| Silicone Oil #50000 (40cc)
SIL | > a>AJL#400 (80cc) SIL | &Y aVA 1 )L#4000 (40cc) SIL | &) 327 )L#60000 (40cc)
0400-8| Silicone Oil #400 (80cc) 4000B| Silicone QOil #4000 (40cc) 60000B| Silicone QOil #60000 (40cc)
SIL | &> )L#450 (80cc) SIL | ¥ 3> 7 )L#5000 (40cc) SIL | Y 37 JL#100000 (40cc)
0450-8| Silicone Oil #450 (80cc) 5000B| Silicone Qil #5000 (40cc) 1000008 Silicone Oil #100000 (40cc)| | =7 F
SIL | 2> )L#500 (80cc) SIL | YU 3>A1 JL#6000 (40cc) £900| |.SIL 31 A4 )L#200000 (40cc) | | for diffs.
0500-8| Silicone Oil #500 (80cc) 6000B| Silicone Qil #6000 (40cc) 200000| Silicone Oil #200000 (40cc) £1430
SIL | > a7 )L#550 (80cc) SIL | ') 3> 7 )L#7000 (40cc) SIL | Y 274 )L#300000 (40cc)
0550-8| Silicone Qil #550 (80cc) A= 1210 70008 Silicone Oil #7000 (40cc) | | =7 300000| Silicone Qil #300000 (40cc)
SIL | &> )L#600 (80cc) | | for shocks. SIL | ¥ 3>#)L#8000 (40cc) | | for diffs. SIL | Y 37 JL#500000 (40cc)
0600-8| Silicone Oil #600 (80cc) 8000B| Silicone Oil #8000 (40cc) 500000| Silicone Oil #500000 (40cc)
SIL | &> )L#650 (80cc) SIL | ) 327 )L#9000 (40cc) SIL | &) 37 )L#1000000 (20cc)
0650-8| Silicone Oil #650 (80cc) 9000B| Silicone QOil #9000 (40cc) 1000000| Silicone Qil #1000000 (20cc)
SIL | 2> JL#700 (80cc) SIL | &) 3> )L#10000 (40cc)
0700-8| Silicone Oil #700 (80cc) 10000B| Silicone Qil #10000 (40cc)
SIL | &Y a7 )L#750 (80cc) SIL | ¥ YA JL#15000 (40cc)
0750-8| Silicone Oil #750 (80cc) 150008| Silicone Oil #15000 (40cc)
SIL | &>+ )L#800 (80cc) SIL | ¥V YA JL#20000 (40cc) £1100
0800-8| Silicone Oil #800 (80cc) 20000B| Silicone Qil #20000 (40cc)
SIL | 2> )L#850 (80cc) SIL | ¥ 327 )L#30000 (40cc)
0850-8| Silicone Oil #850 (80cc) 30000B| Silicone Qil #30000 (40cc)

ACCESSORY - TOOL

roey)—--vY—=JL

% FOR JAPANESE MARKET ONLY.

=Y %

Part Names

RE

Description

K E
(Bi:d)

IS—Y %

Part Names

AR
Description

K E A
(Hi:d)

36218 FYN=EyRRIVR (YT 2y M) | FV/ -0t ganas v R 770 XVTFYARIYR O=94T(T797)| §2/-R9R BREA-IKT) 3y Mi 1760
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance BK | Maintenance Stand Type Low (Black) | Shock Stand, with screw and magnet

36219 | SP 7 17TV V) —<— R7 DV PAREIER | 4 oar 36228 | *Y7FYAAIYR O=54T (L y )| SRSV RERRI-LETIRIMIE | o
SP Knife Edge Reamer Tool for making holes on bodies. R Maintenance Stand Type Low (Red) | Shack Stand, with screw and magnet
7 1 —TJLIR> 7 500cc AE—T « — I HERAPIRE

96424 | F\j6| Bottle 500cc For quick refueling. 1650

37



KRR IF2021E8AT1HREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

KINSDBAFERIBFERNICRSETWLEET

QR EIHOUID BUTUESTIBATEART/I\ =Y P AT /=Y =EA
U.TTEBDICETENTEET,

Q@/X—VIERETEZEBALTW LN BEICTHFRWEEEF. ZREAY A
Vay I TBATEZIENTEEXT,

XBEZIWHEIC L DEEFHRDERD T, REWEBY A M TIHERL IV,

XBRBITFEARIE - KEIARE R IRBEBEEEX LOBRICED., ENdBANSEL
FFTOTHSMUHSITHELIES W,

1.F¥FFTRBETHERDHLLTIESZ L,

FT R BELDOBEN COEBERBEVKDWEWeBIEICSRIELIEE W, 2HLED/\—Y DIEED
HBNISANBATEE T ZOBRICHET/BURRAEZ € R FEICBRDEBAD R L—XICIRDFT,

=0 Al
BIETCEETNDBEES TOREDIAY A VIN—YEEEX chENSREARLADE
BIETCHEED/N— YD F RN STEBATH . REOIA Y 4 VIN—YEXEIZFAITNIEZDBE CEXTEET,
IAYSAVI—YEEEE, CHFLED/N—YDRBOPHESAEEREICTEXLKLIEESVWEEERZERESE2H I WLWWEiTh

BB TI BERODTEEN BIEICHBEITLED,
K—EER>TVWEWHEHZEVWET,

7

A: RESHAETRER B: SIETRER/N—Y % C: TEXHSH3~4 BT
R—YORELHEE EXULREERILS, BEEOTETH. BEK
RET 3. BETULET,
AVSAY
IR— Y EEE
BRIE G D
ZFyH—h
BEITY.
\. J

2.BEICTIIBWERIS @AY S1YYay T TBATEET,

~
REAYZAIaYv T THBAT S,
[m] -2 [m]

https://rc.kyosho.com m
ARTFIC—YO ATy —Y, 7o) —%
EBE%#ETHBATIIENTEET, E

\_ )

Rk &t

T243-0021 #FRIEEARFTFE3050 ERFZIARAL VT I—TF
OBRBVWEE IR I—Y—HREET
BiE 046-229-4115 Zf1E : B~ (fRBA%ZR<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, RE LTARABRDEHWS TS E

INSOY—ERRBHFERICRSETIEERY

M TlD, BIELUTATLEFLWHRBRVWERESTVWELES, STBAWCEW:
Hﬁmf‘iﬁ.ta"\ /?\ﬁﬁl -U- *Eu)\:l:/\j:DFFﬁ\/\Att<7té\/\

,?\Pﬁl H—HREANBEVWEEORIE. BBFEWZH, TEOEBEWSEEK
[CHRBEIFZ CEEADDZ, 77V I AXRIEEETEED <ZE W,

REANDEBWSEE > TREI1—Y —HE,

RAICBEANEEDORIE, TREI—Y—HHKE ICTER SV,
BEWETE ORI, SFTlcEmYElZ/ BkGAEZ CAEDS X, i/ BRGBAEDOR—IVE, 1TEES, &im
(F—No)ZRW3RE, BBENEFRNICEMSELLEE L,

zszcosmnatir: 040-229-41 15 asscosmuati BR~em@sR%R)13:00~1800.

2SN FEREVNE =t NEE =
axeosmsen: 046-229-4032 BN L S Eane ™

BEcOsHLEtR : T243-0021 #RJIIE EARmM ME3050 ERFZIVARXA VT T—TF
REAkASt 12— —HA=ET
-------------------------------------------------------------------------------------------- BEUN U oo

HRWS AR

FEWEG ARG FAXEZIEEETEEDLIETWVWBE XTI R TREIDSAEEBI T TCEEET,
HXDFZHIE BEVWEEAKEOIE—ZRE LTSI,

fiE Bl )
&4 MLEFE |HBA
N ®= = = ) #A\ # A H
>MEH X—h—% ERG . T—5—
ARG “REO 1y
UHF
. R/CFE 9 F
cEE | T T \
T @8
3 2
TEED =
s | BEE ( ) FAX ( )
FADBEIC | s
AR E IR S BEEE ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
N

FHEIWVWE T A a7/ ERsEEoc— VB OBRES (F—No) EAVEHE. BER BEMICSEALEE N,

HRBHERRL T, BEROBEABROREFLCAZANTEDET, BEKRLD O, EXRTEHVEEZEL TAD L BEROBABRICOEHLTE. (1)~Q)DHEZMRE EMIT THE=E ICIRM
UIeDRRI 2L 5B ERBBDE A, (1)BEROFHDEEERTIBEG, QFRICEDEMTAERER I EE. Q)Y —EADREDIHHHDOERFEICHTY 2555,



KyOsSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

REkA =1t

T243-0021 #E)IEEARTMEI050 EART I ANXA V5 T—TF

| A—N—EEOMERRZERL T Q@ L ——HHREEWELE 046-229-4115
RLIR/CEELHFELSS, | BREWATE  BBR~2RHRE%ZR<)13 1 00~18 : 00
32232108-1  PRINTED IN CHINA




	P001 FW-06 KT-231P+ MM_out
	P002 FW-06 KT-231P+ MM_out
	P003 FW-06 KT-231P+ MM_out
	P004 FW-06 KT-231P+ MM_out
	P005 FW-06 KT-231P+ MM_out
	P006 FW-06 KT-231P+ MM_out
	P007 FW-06 KT-231P+ MM_out
	P008 FW-06 KT-231P+ MM_out
	P009 FW-06 KT-231P+ MM_out
	P010 FW-06 KT-231P+ MM_out
	P011 FW-06 KT-231P+ MM_out
	P012 FW-06 KT-231P+ MM_out
	P013 FW-06 KT-231P+ MM_out
	P014 FW-06 KT-231P+ MM_out
	P015 FW-06 KT-231P+ MM_out
	P016 FW-06 KT-231P+ MM_out
	P017 FW-06 KT-231P+ MM_out
	P018 FW-06 KT-231P+ MM_out
	P019 FW-06 KT-231P+ MM_out
	P020 FW-06 KT-231P+ MM_out
	P021 FW-06 KT-231P+ MM_out
	P022 FW-06 KT-231P+ MM_out
	P023 FW-06 KT-231P+ MM_out
	P024 FW-06 KT-231P+ MM_out
	P025 FW-06 KT-231P+ MM_out
	P026 FW-06 KT-231P+ MM_out
	P027 FW-06 KT-231P+ MM EX_out
	P028 FW-06 KT-231P+ MM EX_out
	P029 FW-06 KT-231P+ MM EX_out
	P030 FW-06 KT-231P+ MM EX_out
	P031 FW-06 KT-231P+ MM EX_out
	P032 FW-06 KT-231P+ MM EX_out
	P033 FW-06 KT-231P+ MM EX_out
	P034 FW-06 KT-231P+ MM SP_out
	P035 FW-06 KT-231P+ MM SP_out
	P036 FW-06 KT-231P+ MM OP_out
	P037 FW-06 KT-231P+ MM OP_out
	P038 kounyuu_out
	P039 FAX_out
	P040 FW-06 KT-231P+ MM_out

